No. 16
REES| & F S & S & LR A B & z
Ref No. Parts No. Parts Name Q'ty | Standard Remarks
Ty v v 7 -
16~ 1 337-201-001-0 PULLEY, engine 1
AA vy 7 b7 =
16- 2 337-201-002-0 PULLEY, main shaft 1
W7 -
16~ 2-1f 337-201-004-0 PULLEY 1 %
AA T - F -
16- 3 337-201-003-0 KEY, main pulley 1
270y r AES
16- 4 305-701-006-0 WASHER, tilling sprocket 1
AT S J23 % -
16- 5 X40120-000860 WASHER, spring <1 M6
AR
16- 6 X20026-06016 BOLT 1 M6x 16
4 - i
16~ 7 325-201-003-0 ROPE 2 43"
HNrya-7
16- 7-1{ 337-201-005-0 ROPE 1 44" %
T va ¥ HRAAE(R)
16- 8 337-202-100-0 TENSION PIN BRACKET 1 No. 1~1000
7vva Al K4 A(z) COMP
16- 9 337-202-400-0 TENSION MEATL COMP 1
Frvar 7 -0 (&) (4)
16- 0-1{ 337-200-901-0 TENSION PULLEY (LOW) 1
ASS'Y
FrvarT-a () ()
16-10 337-202-200-0 * TENSION ARM (LLOW) COMP 1 No.1~7800
A B A S
16-11 337-202-004-0 * SCREW, pulley pin 1 No.1~17800
Ty va 7 -
16-12 337-202-001-0 . PULLEY, tension 1 No. 1~17800
KRB CHEILE 2B
16-13 X70110-00320 « RING, snap (C-type) 1 3212 No.1~17800
T YV a9 H 35—
16-14 337-202-002-0 » COLLAR, tension pulley 1 No.1~7800
FITNHNFEF - AT )y
16-15 | X60012-06201 « BEARING, radial ball 2 62017 No. 1 ~7800
WA C A £ o
16-16 X70010-00120 o RING, snap (C-type) 1 1210 No.1~7800
= I
16-17 X58110-40020 PIN, roll 1 4¢x20
FrvaryR LAY
16-18 337-202-003-0 SPRING, tension return 2
FT¥VarE EBYyys -
16-19 337-202-006-0 COLLAR, tension point pin 1
F v vav7 -0 () (58
16- 0-2| 337-200-902-0 TENSION PULLEYEzHIGH) 1 No. 1~7800
ASS'Y
FrvvarT —aua (E(R
16-20 337-202-300-0 «TENSION ARM (HIGH) COMP 1 No.1~7800
7 =0 v ko
16-21 337-202-004-0 *SCREW, pulley pin 1 No.1~7800
2l C &l b 2
16-22 X70110-00320 -RII@%G, snai) (C—%ype) 1 3212 No. 1 ~17800
STVTAR-ART YL
16-23 X60012-06201 +BEARING, radial ball 2 62017 No. 1 ~7800
@ B C Bl L A &%
16-24 X70010-00120 «RING, snap (C-type) 1 1210
T¥YarT -0 -
16-25 337-202-002-0 «COLLAR, tension pulley 1 No.1 ~7800
T YV u T =)
16-26 337-202-001-0 +PULLEY, tension 1 No. 1 ~7800
[=JE N
16-27 X58110-40020 PIN, roll 1 4¢x%x20
° SN0 16—11 & 16—21 {L 1k D 11 IR b &d T & /8 o7 48
NN R
—61 - X20126-10010 BOLT 1 M10x 10
) IHERES
X41116-00100 WASHER 1 M10




No. 16
REBS| B R F S i & # £k ] % i %
Ref No. Parts No Parts Name Q' ty| Standard Remarks
Frvaviy
16-28 337-202-005-0 PIN, tension 1 No. 1~ 1000
EBMA~< b= by SEAKR (A)
16-29 337-203-002~-0| BRACKET main shaftside belt 1 No. 1~ 1000
< % ®m 4& stopper (A)
16-30 X40126-00080 WASHER, spring 2 M8 No. 1~ 1000
MR AR
16-31 X20126-08080 BOLT 2 M8x80 No. 1~ 1000
EBWMERAL PR Py 2T - (A)
16-32 337-203-003-0 STAY, main shaft side belt 1 No. 1~ 1000
- stopper (A)
16-33 X41310-00080 WASHER 1 M8 No.1~1000
-3 2 E %
16-34 X40126-00080 WASHER, spring 1 M8 No.1~1000
iz R ¥
16-35 X41010-00080 WASHER 1 M8 No. 1~1000
7‘(@7"71‘
16-36 X30026-00080 NU 1 M8 No. 1~ 1000
E%W«wbzblﬁﬁﬁﬁ(m(m)
16-37 337-203-200-0 MAIN SHAFT SIDE BELT 1 No.1~1000
STOPPER BRACKET (B)
COMP
-3 * 1S &
16-38 X40116-00080 WASHER, spring 1 M8 No.1~1000
SR EELP
16-39 X20126-08015 BOLT 1 M8x15 No. 1~ 1000
ESHB L P X by SRTF - (B)
16-40 337-203-004-0 STAY, main shaft side belt 1 No.1~1000
stopper (B)
. XA H S -RAART -
16-41 337-203-005-0| STAY, belt cover fitting 1 No. 1~1000
BHFEE
16-42 X41310-00080 WASHER 3 M8 No.1~1000
-3 * B &
16-43 X40126-00080 WASHER, spring 3 M8 No. 1~ 1000
NEBFy b
16-44 X30026-00080 NUT 1 M8 No.1~1000
EWMM = b= by SEAHE (C) (50
16-45 337-203-300-0 MAIN SHAFT SIDE BELT 1 No.1~1000
STOPPER BRACKET (C)
COMP
N T X
16-46 X41010-00080 WASHER 1 M8 No.1~1000
< * B &%
16-47 X40126-00080 WASHER, spring 1 M8 No. 1~ 1000
REFy b
16-48 X30026-00080 NUT 1 M8 No.1~1000
E®BHE < P x oy o2 (58)
16-49 337-203-100-0 MAIN SHAFT SIDE BELT 1 No.1~4000
] STOPPER COMP
b A Ry s (3R :
16-50 337-203-400-0 BELT STOPPER COMP 1 No. 1~ 7800
R - VERAL Ry (R)
16-50-1 337-203-500-0 PULLEY BELT STOPPER 1 % No. 1 ~7800
ANV COMP
16-51 X20126-08015 BOLT 3 M8x15
2 F B %
16-52 X40116-00080 WASHER, spring 3 M8 No. 1~ 17800
Ty varvE€rRMAK ()
16-53 337-202-100-0 TENSION PIN BRACKET 1 No. 1001~ 4000
COMP
T ¥ vayErBAR (5
16-53a 337-202-100-1 TENSION PIN BRACKET 1 No. 4001~ 7800
COMP

—62—



No. 16
BHEEBS B R FS o S & B | R % W =z
Ref No Parts No Parts Name Q'ty | Standard Remarks
F v o ¥ ¥ v B (5)
16-53b 337-202-100-2 TENSISN PIN BRA&E)’%’ 1 No. 7801 ~
IR B FEL L COMP
16-54 | X20126-08070 BOLT 2 | M8x70 No. 1001~ 7800
WK B KRB
16-54a | X20126-08063 BOLT 2 M8%x63 No. 7801~
o< * E &
16-55 X40126-00080 WASHER, spring 2 M8 No. 1001~
NE >y b
16-56 X30026-00080 NUT 2 M8 No. 1001~
NEATFEE
16-57 X41010-00080 WASHER 1. M8 No, 1001 ~
-3 * E %
16-58 X40126-00080 WASHER, spring 1 M8 No. 1001~
RAEFv b
16-59 X30026-00080 NUT 1 M8 No. 1001~
EHFS b 2 by SEAE (B) (D
16-60 337-203-200-1 MAIN SHAFT SIDE BELT 1 No. 1001~ 4000
STOPPER BRACKET (B)
COMP
WA F L
16-61 X20126-08065 BOLT 1 M8x65 No. 1001~ 4000
-3 * B &
16-62 | X40116-00080 WASHER, spring 1 M8 No. 1001 ~ 4000
< b H S -l RT -
16-63 337-203-005-0 STAY, belt cover fitting 1 No, 1001~ 4000
EEE <A LR Py ST~ (A)
16-64 337-203-003-1| STAY, main shaft side belt 1 No. 1001~ 4000
stopper (A)
EEBYRAL PR b oy F ~ (A) 1~
16-64a | 337-203-003-2| STAY, main shaft side beit 1 1N°'4°° p
REFy b stopper (A) - ﬁor Export
16-65 X30026-00080 NUT 1 M8 No. 1001 ~
.3 3 19 &
16-66 X40126-00080 WASHER, spring 1 M8 No. 1001~
PN BE
16-67 X41010-00080 WASHER 1 M8 No. 1001~
EBHHYUNA MR by AT -
16-68 337-203-004-1 STAY, main shaft side belt 1 No, 1001 ~
t W oM oA
stopper For Export
EEF NS bR by SEASR (C) (D
16-69 337-203-300-0 MAIN SHAFT BELT STOP- 1 No. 1001~ 2005
PER BRACKET (C) COMP
WNEH &
16-70 X41010-00080 WASHER 1 M8 No. 1001~ 2005
o3 > B %
16-71 X40126-00080 WASHER, spring 1 M8 No. 1001~ 2005
R KN
16-72 X20026-08042 BOLT 1 M8 x42 No. 1001~.2005
RAEFy b
16-73 X30026-00080 NUT 1 M8 No. 1001~ 2005
N A - RT -
16-74 337-203-005-0 STAY, belt cover fitting 1 %0. 1&9101;3
FEEM~A bR by SEAE (C) (G For Export
16-75 337-203-300-1 MAIN SHAFT BELT STOP- 1 No. 2005~
PER BRACKET (C) COMP
WA E
16-176 X41010-00080 WASHER 1 M8 No. 2005~
,< x g 4
16-717 X40116-00080 WASHER, spring 1 No. 2005~
AAEFy b (17)
16-78 X30020-00080 NUT 1 M8 No. 2005~
NAEFy b
16-79 X30020-00080 NUT 1 No. 2005~

— 63—




No. 16

RHER B & F S =i &h # E g % i =
Ref No Parts No. Parts Name Q' ty| Standard Remarks
F v vg 7 — & (&) ()
i6- 0-3 337-200-901-1 TENSION ARM (LOW) ASS'Y 1 No. 7801 ~20000
Frva 7T —a (R) ()
16-0-3a| 337-200-901-2 TENSION ARM (LLOW) ASS'Y 1 No. 20001 ~
Ty 7 — s ({K)(52)
16-80 337-202-200-1 . TENSION ARM (LOW) COMP 1 No. 7801~ 20000
T e T — s (K)(R)
16-80a 337-202-200-2 . TENSION ARM (LOW) COMP 1 No., 20001~
7Ty 7 =9 ()
16-81 337-202-500-0 . TENSION PULLEY COMP 1 No. 7801~
T v v 7 =9 ()
340-203-500-0 . TENSION PULLEY COMP 1 O
#AHC Bk o» &
16-82 X70410-00170 » RING, snap (C-type) 1 17 No. 7801~
T e T —a (@
16- 0-4] 337-200-902-1 TENSION ARM (HIGH) ASS'Y 1 No. 7801 ~20000
T v e T —a(5)
16-0-4a] 337-200-902-2 TENSION ARM (HIGH) ASS'Y 1 No, 20001~
F v 3.7 —4a(B)G
16-83 337-202-300-1 -« TENSION ARM (HIGH) COMP 1 No. 7801~ 20000
T v T —a (7)) (E)
16-83a 337-202-300-2 . TENSION ARM (HIGH) COMP 1 No. 20001~
Frvar 7 - Y (%)
16-84 337-202-500-0 » TENSION PULLEY COMP 1 No. 7801~
Frvar 7 o—- Y ()
340-203-500-0 « TENSION PULLEY COMP 1 O
A C R 2
16-85 X70410-00170 *RING, snap (C-type) 1 17 No. 7801~
‘ EBB SR by ot (52)
16-86 337-203-100-1 BELT STOPPER COMP 1 No. 4001~
<A b =X by () '
16-87 337-203-400-1 BELT STOPPER COMP 1 No. 7801~
BB~ b2 by S (52)
16-87-1 | 337-203-500-1 BELT STOPPER COMP 1 ¥ No. 7801~
Sk x b oy A () B b m
16-87-2 337-252-100-0 BELT STOPPER COMP 1 For Export
SEEARABEL
16-88 X20126-08015 BOLT 3 M8 x15 No. 7801~
-3 > B &
16-89 X40116-00080 WASHER, spring 3 M8 No. 7801~

—84 —



BA -

17
17

No.

WHEEL

Fig,

—65 —



No. 17

REES KBS il & # k) % i z
Ref No| Parts No Parts Name Q'ty | Standard Remarks
R4 - AT (43EH) (58)
17- 1 325—241—100—0 WHEEL PIPE STANDARD 2
) COMP
RA =S4 FEER (330) () o W
17- 1-1 337-251-100-0 WHEEL PIPE STANDARD 2 % For Export
IR R B COMP
17- 2 X20126-12050 BOLT 2 M12x50
-3 3 g &
17- 3 X40126-00120 WASHER, spring 2 M12
FA4 -4 7 (A)
17- 4 310-241-003-0 PIN, wheel pipe (A) 2
A - K=z
17- 5 305-202-006-0 PIN, wheel boss 2
i I v == BN e 4
17- 6 305-241-001-0 PIN, wheel hair 2
ko4 - A K = (H#)
17- 0-1 325-200-901-0 WHEEL BOSS ASS'Y 2
A — KRS
17- 7 325-241-001-0 *BOSS, wheel 2
IR BRI
17- 8 X20126-12020 «BOLT 6 M12x20
s 3 iz '@
17- 9 X40126-00120 «WASHER, spring 6 M12
24 % (K) (/8)
17- 0-2 337-200-904-0 TIRE (L.H) ASS'Y 1
24% (F) ()
17- 0-3 337-200-905-0 TIRE (R.H) ASS'Y 1
TAEAL X (2F)
17-10 337-241-001-0 +TIRE, rubber 2 400-9-2PR,
T ALy (2F8)
X88202-40009 *TIRE, rubber 2 400-9-2PR| O
Foa -7
17-11 X88300-40009 - TUBE 2 400-9
R4 - F S oA (4])
17- 04 325-200-902-0 <WHEEL DRUM ASS'Y 2
FA-n BT A (BEAEK)
17-12 325-241-002-0 °*»s DRUM, wheel 2 400-9
A = M5 AR )
17-13 325-241-003-0 ** DRUM, wheel 2 400-9
INTER B R b
17-14 X20126-10016 oo BOLT 12 M10¥ 16
vk
17-15 X30026-00100 so NUT 12 M10
< > RE &
17-186 X40126-00100 s WASHER, spring 12 M10
24 ¥ () (H)
17- 0-5 337-200-906-0 TIRE (L. H) ASS'Y 1 e
‘ ‘ 24X (F) U8)
17- 0-6 337-200-907-0 TIRE (R.H) ASS'Y 1 pig
Ta R e 2)
17-10-1|X88202-40010 *TIRE, rubber 2 400-10- ik
Fm 2PR
17-11-1]X88300-40010 «TUBE : 2 400-10- iy
KA - BT oA (8) 2PR
17- 0-7 337-200-908-0 < WHEEL DRUM ASS'Y 2 P
A = T A (LA H)
17-12-1 337-241-004-0 *« DRUM, wheel 2 300D« 10 e
A= MFa (RGN )
17-13-1 337-241-005-0 °*DRUM, wheel 2 300D %10 bid
PR E R b
17-14-1(X20126-10016 = BOLT 12 NM10x16
RAgFy b '
17-15-11 X30026-00100 s NUT 12 1 M10 hord
R %
17-16-1| X40126-00100 « e WASHER, spring 12 M10 e

—66 —



No. 17

RHEES B &HF B i o £ || A B W %
Ref No| Parts No. Parts Name Q'ty | Standard Remarks
w4 -4 TEM (4EB) ()
17-17 325-241-100-0 WHEEL PIPE STANDARD 2
COMP
INEIRE A b
17-18 X20126-12050 BOLT 2 M12x50
3 ;?, E ﬁ
17-19 |X40126-00120 WASHER, spring 2 |Mmi12
R4 =T (A)
17-20 310-241~-003-0 PIN, wheel pipe (A) 2
. R4 — VKR
17-21 305-202-006-0 PIN, wheel boss 2
RA =AY —E v
17-22 305-241-001-0 PIN, wheel hair 2
B4 = 2 ()
17- 0-8| 325-200-901-0 WHEEL BOSS ASS'Y 2
T A — R R
17-23 325-241-001-0 +BOSS, wheel 2
/J\ﬁ"“\' Kb
17-24 |X20126-12020 BOLE 6 |M12x20
A T -
17-25 X40126-00120 - WASHER, Sﬁpring 6 M12
¥ () ()
17- 0-9|{ 337-200-906-0 TIRE (L. H) ASS'Y 1
2 4 X (F) ()
17-0-10] 337-200-907-0 TIRE (R, H) ASS'Y 1
ThrA4x(27)
17-26 X88202-40010 . TIRE, rubber 2 400-10-
2PR
Fa -7
17-27 X88300-40010 . TUBE 2 400-10-
— N5 o4 (,ﬁg)
17-0-11 337-200-908-0 WHEEL DRUM ASS'Y 2
FA - bTa (BRAE )
17-28 337-241-004-0 .o DRUM, wheel 2 300D x10
R4 = BT A (R G A
17-20 | 337-241-005-0| .. DRUM. whesy %) 2 | 300Dx10
NEIRE A b
17-30 X20126-10016 oo BOLT 12 M10x16
REFs b
17-31 X30026-00100 oo NUT 12 M10
A
17-32 | X40126-00100 <« WASHER, spring 12 | M10

—87 ~

Ref. No.

MRMNo, 17-17 £ b 17— 2@ 77 r2AEEERRSR

17-17 to 17-22 are standard parts for France.




SERVICE MEMO




No, 18 V¥ - ey F
Fig, 18 REAR HITCH

—69 —



No. 18

REES X & & B & ! =] RBE| A % i %=
Ref No. Parts No. Parts Name Q'ty| Standard Remarks
7% - vy F (7’:5)
18- 1 337-930-100-0 REAR HITCH COMP 1 No. 1~ 4000
V¥ - & v F  (5)
18- 1a. 337~930-100-1 REAR HITCH COMP 1 No. 4001 ~
MY REBKRLP
18- 2 X20126-12070 BOLT 2 M12x70
-3 * = &
18- 3 X40126-00120 WASHER, spring 2 M12
] NEFy
18- 4 X30026-00120 NUT 2 M12
*r7¥ v (38)
18- 5 301-100-901-0 KING PIN ASS'Y 1
Fr eV AT -
18- 6 305-931-003-0 PIN, hair 1
B Foe g F
18- 7 Y32-02-02-004 CULTI-HITCH 1
Frryay FPxTY s
18- 8 317-403-002-0 SPRING, change rod 2
W hH iy RTY) xS
Y32-02-02-006 SPRING, loose lock 2 O
PR ARV
18- 9 X20126-12040 BOLT 2 M12 x40
BV ik A &b (S=35)
18-10 Y32-02-02-005 BOLT, swing lock 2
AN Fy b (358)
18-11 X30226-00120 NUT 2 M12
: EHE (BB AB) (R
18-12 Y31-39-01-100 RESISTANCE BAR COMP 1

—70 —






e

No. 19

RHEES MK F B i = % MBI R % i E

Ref No. Parts No. Parts Name Q' ty| Standard Remarks
BB YES -

19- 1 329-917-001-0 PULLEY, P.T.O. 1 No. 1~ 1000
RA LRV

19~ 2 X20026-08018 BOLT 1 M8X18 No. 1~ 1000
AEFYF(3E)

19- 3 X30226-00080 NUT 1 M8 No. 11000
FS— )R-

19- 4 . 329-917-002-0 KEY, pulley 1 No. 1~1000
FRACKIE A8

19- 5 X70510-00170 RING, snap (C-type) 1 No. 1~ 1000
B HMES—Y —  (58)

19- 6 329-917-001~1 P, T.0 PULLEY COMP 1 No. 1001 ~
LA IS

19- 7 X41116-00060 WASHER 1 M8 No. 1001 ~
¥ h E &

18- 8 X40116-00060 WASHER, spring 1 M6 No. 1001 ~
AEBE RN}

19- 9 X20026-06022 BOLT 1 M6X22 No. 1001 ~
FES— ) —F%—

19-10 329-917-002-0 KEY, pulley 1 No. 1001 ~

72 -



A
BRAKE

20

No,
Fig. 20

E)

~73 —



No. 20

RHEES B RKREBES =i & £ B A B %z
Ref No. Parts No.. Parts Name Q'ty| Standard Remarks
Tv—%EE D
20- 0-1| 337-400-901-0 | BRAKE ASS'Y 1 ”
Tv—%S—4a (5B
20- 1 337-408-100-0 » BRAKE ARM COMP 1 A d
TV—%F —unRT — (58)
20- 2 337-408-200-0 | o BRAKE ARM STAY COMP 1 il
IEARARN b
20- 3 |X20126-08080 « BOLT 2 |M8x80 w
, JVv—3%74%1kt&. (B
20- 4 337-408-300-0 | « BRAKE WIRE CLAMP COMP | 1 ¥
TV—F Y a—
20- 5 325-209-001-0 | oSHOE, brake 1 e
ANAF VL
20- 6 |X30026-00080 o NUT 2 |M8 ¥
A A E &
20- 7 |X40126-00080 « WASHER, spring 2 |Ms8 %%
B A Bse
20- 8 |X41310-00080 o WASHER 2 M8 ¥
g e v %
20- 9 |X50010-25030 » PIN, cotter 1 |2 5X%20 *
BEXNE &
20-10 | X41310-00100 « WASHER 1 |M10 ¥
Tv—%04%
20-11 325-401-010-0 | « WIRE, brake 1 %
VAR S
20-12 317-401-008-0 | o SPRING, brake 1 ¥
7 5 v F VI — (€::))
20~ 0-2| 329-400-052-0 | « CLUTCH LEVER ASS'Y 1 ¥
75 vF UAR—
20-13 329-401-003-0 | o«LEVER, clutch 1 ¥
#w e Sy F .
20-14 329-401-002-0 | »BAND, clamping 1 w
‘ SNA X
20-15 | X10015-60025 oo SCREW 1

—74 —



B
TOOLS

21
21

No,
Fig.

—75 —



No. 21

RHEES B HEF S i & # B R % % z

Ref No. Parts No. Parts Name Q' ty | Standard Remarks
LA &K v 7 221_F

21- 1 305-906-001-0 SPANNER, box (L-type) 1 12-14
z R F

21- 2 X92315-10012 SPANNER 1 10-12
2 X

21- 3 X92315-14017 SPANNER 1 14-17
=z R F

21- 4 X92315-19021 SPANNER 1 19-21

Fo 42

21- 5 X94010-06100 ( } DRIVER 1 68X 100
774 %

21- 8 X93615-00150 PLIERS 1 150

v 7 A 2N F

21- 7 337-906-001-0 SPANNER box 1
Hy ZRAAAF Y Fu

21- 8 ~337-906-002-0 HANDLE, box spanner 1

: Ry 7 AXF BB~V Vv
) 21- 9 337-906-003-0 HANDLE, box spanner 1
% A4 vEABE S auxiliary

21-10 308-906-101-~0 FUNNEL, oiler 1
B=—wX4 7

21-11 308-906-201-0 PIPE, vinyl 1

-T6 —



No., 22 N P 7Jv-—-a (8 H O HBH)
Fig, 22 HANDLE FRAME (FOR EXPORT)

—_77 -



No. 22

RHEHES| B A ES i1 T # A AR % i %

Ref No| Parts No Parts Name Q'ty | Standard Remarks
N N 7 v- A (58)

22- 1 337-351-100-0 HANDLE FRAME COMP 1
< -7

22~ 2 337-951-001-0 MARK 1
NFEF, Uy b

22- 3 X29120-20005 RIVET 2 20 x5
HABREASKITE

22- 4 329-901-002-0 PLATE, licence 1
NEHL Y Ry b

22- 5 X29120-20005 RIVET 2 2¢'x5
SRSEBREABHEREE

22- 6 326-901-007-0 PLATE, licence 1
MEH Y Ry b

22- 7 X29120-20005 RIVET 2 20 x5
HE<—7

22- 8 324-957-012-0 MARK 1
A2y F=—-7

22- 9 337-951-003-0 MARK, main clutch 1
P HY X b

22-10 X29120-2004 RIVET 2 2¢ x4
NIZay: kA

22-11 X20126-12028 BOLT 2 M12x28
ANEFy b (37

22-12 X30226-00120 NUT 2 M12
MR BELLT

22-13 X20126-10120 BOLT 2 M10x120
RALEe

22-14 X41315-00100 WASHER 4 M10

' SR B &

22-15 X40126-00100 WASHER, spring 2 M10
REFy b

22-16 X30026-00100 NUT 2 M10
Ny Mg T

22-17 337-301-001-1 PIPE, handle 2
PN T VAT ATy T

22-18 337-301-002-0 CAP, handle frame rubber 1
A N N 7|z

22-19 326-311-004-0 RETAINER, handle pipe 2
Ny N2y 7

22-20 326-311-005-0 GRIP, handle 2
75y b (L) (5

22-21 337-351-200-1 BRACKET (UPPER) COMP 1
ty b Y2 (58)

22-22 337-35%-300-1 SET PAWL COMP 1
N4 T

22-23 337-351-001-0 PIPE 1
¥ 59 FRTY s

22-24 317-401-004-0 SPRING, main clutch 1
77y b (F) (5D

22-25 337-351-400-1 BRACKET (LOWER) COMP 1 No.1~20000
73 b (F)GR)

22-25a 337-351-400-2 BRACKET (LOWER) COMP 1 No. 20001~
PMEARARL

22-286 X20126-12065 BOLT 1 M12x65
NS FELD

22-217 X20126-12070 BOLT 1 M12x70
.3 * Jirs &

22-28 X40126-00120 WASHER, spring 2 M12
bay:=: I sl

22-29 X30020-00120 NUT 2 M12
2y 27 v - h

22-30 337-351-002-0 PLATE, lock 1 t=6
fh o

22-31 X10016-60012 SCREW 6 M6 x12
-3 % AE &

22-32 X40126-00060 WASHER, spring 6 M6

78 —



No. 22

RHES B K F 5 i & % kg B MW %
Ref No. Parts No Parts Name Q'ty | Standard Remarks
=N VB S
22-33 X58010-50012 PIN, roll 2 5¢ x12
Ny P V-ABAEARK
22-34 323-301-104-0 PLATE, handle frame setting 1
reinforcement
A AR RY-))
22-35 X32026-00140 NUT, slotted (high) 1 M14
g v
22-36 X50015-03030 PIN, cotter 1 3¢x30
FATV N S %
22-37 - 331-351-006-0 HANDLE R 1
: ¥ > (A)
22-38 331-351-007-0 PIN (A) 1
e >~ (B)
22-39 331-351-008-0 PIN (B) 1
7 2= 2 REF (58)
22-40 331-351-400-0 YOKE COMP 1
2y N
22-41 337-351-003-0 ROD 1
BALES
22-42 |1X41316-00060 WASHER 2 M6
f ¢ v
22-43 X50015-20015 PIN, cotter 2 2x15
N MAMT S5y PRV A (A)
22-44 337-301-006-0 SHIM, handle bracket (A) 3 t=0.5
: N VAT Iy PBY s (B)
22-44-1| 337-301-007-0 SHIM, handle bracket (B) 3 t=1.0
Bit<=—2 7 5 v [AA
22-45 331-954-006-0 MARK 1 For France
o 7 5 2EH8
22- 2-1 333-953-001-0 MARK 1 For France
4S5 MR 7 5 v 2B
22- 3 X29120-20005 RIVET 2 2¢ x5 For France
A 259 F <2 7 S5 x[EB
22- 9-1| 337-953-003-0| MARK, main clutch 1 For France
NEHY Ry b 75 v AMEHA
22-10 |X29120-20004 RIVET 2 |2¢x4 For France
© Ny NI YT () 337-600-053-0 % Figl0-0-1 #%
—79 Mhenever as for Head Lamp Ass'y, be sure to usm?e

337-600-053-0.

See Fig. 10-0-1.




SERVICE MEMO

_________________________________________________________________________________________________________



No, 23 Y 7 Iyvar
Fig. 23 - SUB MISSION

—81 —



No. 23

RS B REFS i & # B R % i x
Ref No. Parts No. Parts Name Q' ty| Standard Remarks
b4 = # (#)
23- 0-1 337-200-903-0 REDUCTION DEVICE ASS'Y 1 * No.1~ 1000
4 & % (&)
23- 0-2 337-200-903-1 REDUCTION DEVICE ASS'Y 1 ¥% No. 1001~
VY7F¥ Y -4 —-=x
23- 1 337-212-001-0 .CASE, sub gear 1 ¥ No. 1 ~1000
V7 F¥x—r-=
23- 1a 337-212-002-0 «CASE, sub gear 1 % No. 1001~
B e 722y %
23- 2 337-216-006-0 *PACKING, shaft metal 1 . ¥r No. 1~ 1000
BV YT M A ANy
23- 2a 337-216-006-1 *PACKING, shaft metal 1 Y No. 1001~
SIEN 2
23- 3 |[X58110-50012 «PIN, roll 2 5¢x12 ¥
A AL
23- 4 X20020-06018 «BOLT 5 M6x18 % No. 1~ 1000
SR b
23~ 4a | X20020-06018 -BOLT 3 M6x18 ¥ No. 1001~
23 }'¥ f_% .
23- 5 X40120-00060 .WASHER spring 5 M6 % No. 1~ 1000
2 > B %
23- 5a | X40120-00060 «WASHER, spring 3 M6 % No. 1001~
P TEFXY - -2 Hh -
23- 6 337-212-003-0 «COVER, sub gear case 1 % No. 1~ 1000
S Al A P
23- Ba 337-212-003-1 .COVER, sub gear case 1 ¥ No. 1001~
Y I7¥Y - -4 =2y
23- 7 337-212-004-0| LGASKET, sub gear case 1 A
MR
23- 8 |X20120-08145 ,BOLT 1 | M8x145 |%
‘ AfaFy b
23- 9 | X30020-00080 LNUT 1 (M8 W
-~ R &
23-10 X40120-00080 .WASHER spring 1 M8 Y
NAEKELD
23-11 X20020-06018 - BOLT 2 M6x18 A e
PaY:: I
23-12 X20020-06028 *BOLT 4 M6x28 jAg
Ay kAN
23-13 X20020-06060 *BOLT 1 M6x 60 w
-3 F B %
23-14 X40120-00060 *WASHER, spring 7 M6 w
27 1)
i 23-15 | X10410-60023 °*SCREW 1 | M6x28 ¥ No. 1 ~1000
i 27 a
23-15a | X10410-60060 +SCREW 1 M6 <60 % No. 1001~
NPy
23-16 X172010-06048 «O-RING 1 P48 ke
A7y by —
23-17 337-212-005-0 .GEAR input 1 g
7 /7’11/ FepR7Y > r
23-18 X60014-06204 » BEARING, radial ball 1 6204D w
v /71lz—j‘-/./'\7’ Vv
23-19 X60011-06204 +BEARING, radial ball 1 6204 7
7 g C )~§:. ik A vm
23-20 | X70510-00470 *RING, snap (C—type) 1 |47 ¥
it BB C B ik A ¢
23-21 | X70410-00200 *RING, snap (C-type) 1 120 ¥
v7%1//#&—
23-22 337-212-006-0 *GEAR, sub change (23) -1 e
A P R
23-23 337-212-008-0 +SHAFT, sub counter 1 "
VT HY v 2E Y — (24 -13
23-24 337-212-007-0 *GEAR, sub counter (24- fS) T) 1 pig

—82



No. 23

REES B & EF =S o & % E- Q) B M =
Ref No| Parts No Parts Name Q'ty | Standard Remarks
SYTAR=AMRTY >/
23-25 X60011-06301 « BEARING, radial ball 2 6301 ¢
7 - (24%x37%x0-5)
23-26 337-212-009-0 « COLLAR (24x37x0.5) 1 t=0.5 A
v 7 AR T -
23-27 337-212-010-1 * STAY, shifter 1 109 x25 Yo
A A
23-28 337-212-011-0 « SHIFTER; sub 1 b d
V- N T oy vy
23-29 334-211-011-0 s WASHER, seal 1 g
A 2 B & .
23-30 X40120-00060 * WASHER, spring ¥ M6 W
N RErH
23-31 X20020-06014 s BOLT 1 M6x14 *
’ VT v b T-a (D)
23-32 337-212-100-0 * SUB SHIFT ARM COMP 1 *
HEv T b T—axTY) S
23-33 334-224-007-0 * SPRING, tilling shift arm 1- 11,49 *
A7 - (18x22x21)
23-34 337-212-012-0 * COLLAR (18x22x21) 1 21.79x %
O Vry 1.9¢
23-35 X72010-03009 * O-RING 1 P9 w
Bl & v -y %
23-36 317-212-016-0 * GASKET, overdrive lever 1 t=0. 8 e
Y TF Y- KR
23-37 337-212-013-0| « BOSS, sub change lever 1 ¥
=R V-
23-38 X58110-40010 « PIN, roll 1 496 x18 w
B & & v -
23-39 324-212-006-0 « LEVER, overdrive 1 w
Bl ZE & v oot - = -
23-40 324 -902-004-0 MARK, overdrive lever (A) 1 %
V- = - ; ﬁ i A
23-40-1| 324-957-006-0 MARK sub change lever (A 1 % For Export
BT F xSV w = 2(A) 77 v AERB
23-40-2| 324-962-005-0| MARK, sub change lever (A) 1 wFor France
8 vt~ = = g
23-41 324-902-005-0 MA% , overdrive lever (B; 1 ’A“’
’V’7’7‘1/~/I//\—-‘?——7(B ﬁ tﬁ Fﬁ
23-41-1| 324-957-007-0| MARK, sub change lever (B) 1 % For Export
YT F 2V~ = - Z(B) 79 vREH
23-41-2| 324-962-006-0; MARK, sub change lever (B) 1 %For France

—83 —




SERVICE MEMO




)

NDa4nr x 2 — %2 (H ]
RECOIL STARTER (FOR JAPANESE)

No, 24
Fig, 24

d) 1oseq
)

-85 —



No. 24

RHEES T EHE LS 8 i # B R % 1% =
Ref No/ Parts No Parts Name ‘@ ty| Standard Remarks
Jad4r x £ - (#4)
24- 0-1 325-100-051-0] RECOIL STARTER ASS'Y 1 ¥ No. 1 ~4000
Jaq4ar = - (£8)
24- 0-2{ 337-100-051-0/ RECOIL STARTER ASS'Y 1 ¥ No. 4001~ 2000C
AR =R - X
24- 1 325-121-006-0{ «CASE, starter 3 ¥
7Y - = = v 7
24- 2 325-121-007-0| «FITTING, grease 1 "
AR B &
24- 3 | X40126-00006 * WASHER, spring 3 | M6 *
O 4 x
24- 4 | X10016-60018 » SCREW ; 3 | M6x18
; W=7y v
24- 5 317-121-018-0| «SPRING, plate 1 ¥
¥ - 7 F 3 a
24- 6 317-121-011-0| «DRUM, sheave 1 ¢
Yy b
24- 7 317-121-015-0| +RIVET 1 ¥
o5 -
24- 8 317-121-016-0{ °COLLAR 1 ¥
E®&Y > 2»r
24- 9 317-121-017-0| *RING (E-type) 1 ¥
NMZATR-1
24-10 317-121-012-0| <PAWL, drive 2 e
A~ BB
24-11 317-121-013-0| <SEAT, pawl 2 %
E#MY ~»r
24-12 317-121-014-0| +RING (E-type) 2 Y
VF—= Yy
24-13 317-121-007-0| «RING, retaining 2 b1
7729 bUy vy
24-14 317-121-009-0| +WASHER, flat 3 x4
BEEX7Y v
24-15 317-121-010-0{ *SPRING, wave 1 %
IS S VN
24-16 317-121-008-0| -PLATE, drive 1 ¥
7 -~y
24-17 325-121-005-0; «PULLEY 1 #
TAXHANLZY) o 7
24-18 317-121-020-0| «CLIP, wire guide 1 w
74 % HAN
24-19 317-121-019-0| -GUIDE, wire 1 ¥
U4 ¥
24-20 317-121-021-0| «WIRE 1 ¥
i . A YEF
@ 24-21 317-121-024-0{ -JOINT, wire 1 w
VA4 X EFEE A (A)
24-22 317-121-022-0! «CLAMP, wire joint (A) 1 w
) 74 Y EF4&£ E (B)
24-23 | 317-121-023-0| «CLAMP, wire joint (B) 1 *
M 2
24-24 | X10416-50012 | +SCREW . 1 | M5x12 %
DA e
24-25 325-121-008-0{ +WIRE, lead 1 x4
74 ¥ #ft £ A(A)
24-26 317-121-026-0| +CLAMP, wire (A) 1 L
74 ¥4 E& A(B)
24-27 317-121-027-0| «CLAMP, wire (B) 1 pA
Moz
24-28 | X10416-50008 « SCREW 1 | M5x8 pxs
) R B = BN N
24-29 317-121-028-0| <HANDLE, starter 1 Yo
Ny MU R (A)
24-30 325-121-009-0| «CLAMP, handle (A) 1 ¥ No. 1~ 4000

—88 —



No. 24

REES & F S i S £ B | R % i =
Ref No. Parts No Parts Name Q'ty| Standard Remarks
~Y MBS A (A)
24-30a 324-121-002-0| o CLAMP, handle (A) 1 ¥ No. 4001~
s~ BT &R (B)
24-31 325-121-010-0{ ¢ CLLAMP, handle (B) 1 % No. 1 ~ 4000
SNy P& A (B)
24-31a 324-121-003-0 « CLAMP, handle (B) 1 ¥ No. 4001~ 20000
fus kv
24-32 | X10016-60030 « SCREW 2 | M6 x30 %
IARNEE
24-33 X41115-00060 » WASHER 2 M6 ¥
»3 * B &
24-34 X40126-00006 * WASHER, spring - 2 M6 w
REF b
24-35 X30026-00060 e NUT 2 M6 *d
TR » < -
24-36 325-121-011-0 » COVER, fender 1 bxd
RRER - R BN -EHMORE
24-37 325-902-005-0| « PLATE, name, starter cov- 1 ~
b er oiling
24-38 |X10016-60014 * SCREW _ 3 | Msx14 %
-3 * E &
24-39 X40126-00006 ° WASHER, spring 3 M6 w

—87 —



SERVICE MEMO




Ja4ax £ - & (8% W H)
RECOIL STARTER (FOR EXPORT)

25
25

No,
Fig.

1~20000

No,

-89 —



No. 25

RHEES L EBS i & £ B R % il -1
Ref No| Parts No. Parts Name Q'ty| Standard Remarks
Jadr =z 2 - 2 (g7)
25- 0-1 337-171-051-0 RECOIL STARTER ASS'Y 1 No. 1~20000
AR = R~
25- 1 325-121-006-0 °CASE, starter 3
) - ZFEAKRA B
25- 2 337-717-001-0 *FITTING, grease 1
o3 % i3 %
25- 3 X40126-00006 *WASHER, spring 3 M6
;{[/J\%/'
25- 4 X10016-80014 *SCREW 3 M6Ex14
A
25- 5 317-121-018-0 *SPRING, plate 1
Y -7 ¥ 3 A
25- 6 317-121-011-0 *DRUM, sheave 1
V. b
25~ 7 317-121-015-0 *RIVET 1
h7 =
25- 8 317-121-016-0 °COLLAR 1
Emy >~z
25- 9 317-121-017-0 *RING (E-type) 1
MZA4 TR -
25-10 317-121-012-0 *PAWL, drive 2
F - o B
25-11 317-121-013-0 *SEAT, pawl 2
E#xm vy > »r
25-12 317-121-014-0 * RING (E-type) 2
VF—=2 Yy oy
25-13 317-121-007-0 *RING, retaining 2
770 bbT g vy
25-14 317-121-009-0 *WASHER, ﬂat 3
BH=F7Y >y
25-15 317-121-010-0 °*SPRING, wave 1
A I VIR
25-16 317-121-008-0 *PLATE, drive 1
7 -y
25-17 325-121-005-0 e PULLEY 1
TA¥-HA VY o7
25-18 317-121-020-0 * CLIP, wire guide 1
TA%—H4 N
25-19 337-171-002-0 * GUIDE, wire 1
74
25-20 337-171-003-0 * WIRE 1
VA4 Y -8R (A)
25-21 317-121-026-0 * CLAMP, wire (A) 1
VAY - #iftE B (B)
25-22 317-121-027-0 * CLAMP, wire (B) 1
el o2
25-23 X10416-50008 « SCREW 1 M5x8
RRE = RN M
25-24 317-121-028-0 “ HANDLE, _Starter 1
BB » o -
25-25 325-121-011-0 » COVER, fender 1
2 A= RS~ TR O
25-286 » PLATE, name, starter cov- 1
Fooh koo er oiling
25-27 X10016-60018 +« SCREW 3 M6Ex18
< F3 Jors &
25-28 X40126-00006 « WASHER, spring 3 M6

—90—




—95—

No, 28

Fig. 28

g a4 2 &2 — 2 (B H B )
RECOIL STARTER (FOR EXPORT)




gf

No. 28

RESE B & E B i & B4 1 E O T i E

Ref No. Parts No. Parts Name Q'ty | Standard Remarks
Y240 2 2 — 2 (4)

28~ 0-1} 337-100-053-0 RECOIL STARTER ASS'Y 1 No, 20001~
o o—- 2 & 4

28- 1 337-121-004-0 « COUPLING, case 1
) — » & &

28~ 2 337-121-005-~0 « COUPLING, reel 1
JR

28~ 3 590~102-004-0 +« PAWL, 3
¥ v =

28- 4 590-102-005-0 SPRING 1
?ﬂh:&»bjl//

28~ 5 590-102-006-0 EAL, oil 1
HANT 5 7

28- 6 590-102-007-0 . CUP, oil 1
ATy

28- 7 590-102-008-0 + SPRING 1
E yvr7€

28~ 8 X71020-00080 - E-RING 1 E8
7 v ¥ ?A

28- 9 | 590-102-009-0| , WASHER({A} 1 [t=1.0
7 gy B

28-10 | 590-102-010-0 | . WASHER (&) 1 |t=1.2

xT

28-11 590-102-011-0 .}}?LA'ﬁE 1
g - 7

28-12 590-102-012-0 + ROPE 1 6 3x%x1450
N vy

28-13 590-102-013-0 ,HANDLE 1

28-14 590-102-014-0 METAL rope %Ck 1

=

28-15 | 590-102-015-0 COUPLING pﬁley 1
) 2= 279wy

28-16 337-121-006-0 « SPRING, return 1
ANEFREN B

28-17 V20015-06014 +« BOLT 3 M6 x14
REKRA P

28-18 V20015-06008 - BOLT 3 M6x8
AT N TT Y v,

28-19 V40115-00060 « WASHER, spring 6 M6

— 08—



